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I1. 1Wh
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Statement

RS ARSI = AR (EikRE AT B

The test report is invalid if it is not affixed the official seal of the laboratory to it.
SR S AR BRI f AL AT (BRI EHE) TR
Copies of the test report without the official seal of the laboratory are invalid.

B 2!k SS P L NI N RPN S WV

The test report is invalid without the signatures of compiler, checker and approver.
Fz A o TR BTG AR

The test report is invalid if it is blotted out.

REAYLS = FTHAE, AR SRR .

It is forbidden to copy the test report partially without the written approv al of the
laboratory.

C IERFRIERIAE R, U PTERESA 2L

The conclusion of the consignation test is only valid for the provided sample.

o AR LA SORHE, SRR (D) SCAESC, B R AR, N
LAep S A i

The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BrAAUI, AL A5 #1647 .

Unless noted otherwise, the test type is consignation test.

Hudk: BT ZUR 484 3455 Address: No.345 East Yunling Road, Shanghai
S E 2R 1% (Post Code): 200062

HiiE(Tel): (021) 31765555 fEF(Fax): (021) 31015117

kgl (web site): www.ghs.cn

Hi {54 (E-maiD): center@ghs.cn
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54 BT 0l INR21700 3000mAh 3.7V 11. 1Wh
HLLA | Chinese
Name of Sample | 4 4 Lithium-ion Rechargeable cell INR21700 3000mAh 3.7V 11.1Wh
English
T 1123110107
Sample No.
FiF s
Consignor
A B AT
Manufacturer
N AT 4RI L— v T2
A F ik BeA L GRS ERAE-T- D)
e 17 ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. | Section 38.3
; = 2 e IR B Rk vE T
1 i
#Ji/ﬁ'/ﬁ ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. | Section 38. 3
Hou s AL
A*‘;’;rgme B T R AR
Pp Yellow Cylinder plastics film shell
) <, Al A
# g B 5023-11-06 Al it B 2023-11-10 ~ 2023-12-12
Accepted Date Test Date
-] i JSERLAUL s A Pl plds s AN B ik R AR
=2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
SR, PR OIS B GRIGRIBRHET M) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 345k
%Ko
Fm 4+ The sample has passed the test items of UN Manua teria
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Conclusion
R H
&iE ] 78 B i th .S Rechargeable Lithium Cell. / Jr:} iﬁ
Comment
ZH M HE / B B 45 AL
. /
Consignor
Addr?ess Post Code

#E Ly Fi %4l
Approver: ﬂr (i Checker: %IE% Compiler: Tﬁfﬁ
%

Title: AR

i3 K (Head of Electrochemical Testing Department)
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. — > X 31— 1, O
i W 25 = xE
Name of Test Standard requirement or The .
No. lterms Glause Number of Standard Test Result | Conclusion | Remark
PRATI Gt F btk T
N ity ST/SG/AC. /Rev. T&Amend. 1 38.3 it e
i B EERE ;};? JT/b(: AC. 10/11/Rev. T&Amend. 1 38.3 if ,Lif]& 1 ' i
Altitude e B X . See Appendix |1 S /
; UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 7T&Amend. 1 Section 38. 3
Test T.1
WO B Gl BT
) R JJJ'J.J\;E :‘:'T/SG/AC. 10/11/Rev. T&Amend. 1 38.3 3t WL A 2 A
See Appendix 2 ek
Thermal test |un Manual of Tests and Criteria ee appen Passed /
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 T
Test T.2
A Gt bRAET
P ) ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 it WLEH & 3
3 1) 15T, 3 r o
i . vl See Appendix 3 =1y /
Vibration UN Manual of Tests and Criteria ¢ \ppendix P&llzi‘i(_‘d d
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 e
Test T.3
el Gt FdsHE-T
ik #t) ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 % | [LEHE 4
1 AT, 4 = ! P j
t Shock sl . = . See Appendix 4 & H% /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.4
B GRES T
— ) € 3/ AC. /Rev. T& S10382 3 Rt 5
; SN B J}]‘i? zT/S( AC. 10/11/Rev. T&Amend. 1 38, 3 i \fa_}f!\é\ 5 " o p
< eptel See Appendix 5 )
Exterr?al ?hort UN Manual of Tests and Criteria H Passed
circuit ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 o
Test T.5
W B GREEFBRAET
‘ ?ﬁfﬁ Hi]\)) ST/SG/AC. 10/11/Rev, T&Amend. 1 38. 3 i WA 6 i
6 I 4T. 6 o See Appendix 6 (] 4
mpact UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 o
Test T.6
A I ColBeRbRAE T
n ST/SG/AC. 10/11/Rev, T&Amend. 1 38.3 1 I [} A
Wi [l 350G 10/ Rer. Tdnend 1383 L WK 7 At
7 F d disch s . L See Appendix 7 S iy pé
orce 1scharge [N Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 i
Test T.8
This space intentionally left blank
o | uTmA
e R A4 _ SRBEIIE :20°C—22°C SABDRE: /%
Test Environrment Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
AR B /
. Test Item
il e e —
Subcontracted Test HEOEET ; /
Condition Subcontracted | Name Post Code
Laboratory Wohk W75 /
Address Tel

o VR %
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5 [ A A B & AR ity JSEASLAEL
No. Name of Test Items Altitude simulation
He | Hans [ Bel REE A ggiik | #1408 | %
%5 Sample Status RE Frikd E & T3 /E | Mass Loss | Residual |IL%
Sample Mass ocv Mass ocv OCV  [Other
No. g Y g AY 1% 1% Event
001 | oyeroei il 1 6s.3618 | 4.15 | 68.3594 | 4.15 0.00 | 100.00 | ©
002 | okt | 684023 | 415 | 68.4013 | 4.15 0.00 | 100.00 | ©
003 | joycroiiil | 684314 | 415 | 68.4305 | 4.15 0.00 | 100.00 | ©
004 | ypoctit | 687167 | 4.16 | es.7149 | 4.15 0.00 | 99.76 | o
005 | yorasire | 68.4402 | 415 |es.432| 415 0. 01 100.00 | ©
006 | oot ERIEONsT7 || 4. Lo ook [ 4.15 0.0l | 100.00 | ©
07 | pevepsire® o ]68.4419 | 415 | 68.4373 | 4.14 0.01 99.76 | o
008 | pscmeporci®t | 68,4557 | 4.15 | 68.4527 | 4.15 0.00 | 100.00 | ©
009 | sscreppit ] 68.5937 [ 416 | 68.5892 | 4.15 0.01 99.76 | 0
010 | psepepct®l | 683804 | 4.15 | 68.3862 | 4.14 0.00 | 99.76 | o

LL—F'_L' |This space intentionally
E - left blank

vy 007 b

#ik: Lk V-RA DR R-#E F-R K 0-R#k. LARA. LK. LEE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.
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5% 5 BRAA LA | AL
No. Name of Test [tems Thermal test
1 AL S 1 A -
. ! . 42 A Befor RAT/E After 2 1=
#a|  Hang  |[—oEW Befe REE Al grgank| MgeE L
%5 Sample Status RE |k RE FF35%, % | Mass Loss| Residual | TL%
Sample Mass ocv Mass ocv OCV  |Other
No. /g N g A% /% /% Event
001 | oyt 1 68.3504 | 415 | 68.3607 | 4.10 0.00 | 98.80 | o
. LCYCHE4s AEHL - i . .
002 | oy Fully charged | 68-4013 | 4,15 | 68.4018 [  4.10 0. 00 98.80 | ©
003 | oo AR 1 68.4305 | 4.15 | 68.4304 |  4.10 0. 00 98.80 | o
CoE A y _ . . :
004 | oyt o1 68.7149 | 415 | 68.7151 | 4.10 0. 00 98.80 | o
005 | oyeqo®t 1 68.4352 | 415 | 68.4399 |  4.10 0.00 | 9880 | o
X 25CYCHEA A L 35 ! :
006 | 250vC Fully chavged | 68-4311 4. 15 68. 4372 4.10 0. 00 98. 80 0
- 25CYCHE A A > a7 - ; y
007 | 550vC Fully charged | 684373 4.14 68.4409 |  4.10 0. 00 99.03 | o
25CYCoEAT Al ‘0 AR 18 45 / '
008 | scvc Fully chapuline. 68: 4527 4.15 68.4549 |  4.10 0. 00 98.80 | o
25CYCHEAs AE : ‘ = S /
009 | 950vc Fully charged | 68 5892 4.15 68. 5931 4.10 0. 00 98. 80 0
25CYCHE A FE L o aqpe : ‘
010 | psevc Fully charged | 68 3862 4. 14 68. 3884 1.10 0. 00 99.03 | O

D{—F,,-L\.Ii [This space intentionally
left blank

£z, L-R V-IRA D-MR4R R-#RE F-RK -k, LhA. LMK, TR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/10
i) 3 BAAB LA | R
No. Name of Test Items | Vihration
He | ek AT Before RABE A L5 giik | MeE | S
% Sample Status E FReE| RE ¥, /& | Mass Loss | Residual | L%
Sample Mass ocv Mass ocv OoCV Other
No. /g v /g A% 1% 1% Event
001 | oyt o | 68.3607| 4.10 | 68.3587 | 4.10 0.00 | 100.00 | o
002 | | GoERRT 68,4018 410 | 68.3996 | 4. 10 0.00 | 100.00 | o
003 | oy pai it 684304 | 410 | 68.4293 [ 4.10 0.00 | 100.00 | o
004 | ySpn®hl o les.7isi| a0 | 687139 | 410 0.00 | 100.00 | o
005 | oyt 684399 410 | 68.4387 | 4.10 0.00 | 100.00 | o
006 | aorioceset SINGRNAET2 (B8 4. 1008IFOSNEE0 | P4, 10 0.00 | 100.00 | o©
007 | psomret il o |68.4409 | 410 | 68.4394 | 4.10 0.00 | 100.00 | o
008 | repnirn o |68.4549 | 4.10 | 68.4536 | 4.10 0.00 | 100.00 | o
009 | perroet il 68,5931 410 | 68.5917 | 4.10 0.00 | 100.00 | o
010 | okt o |68.3884| 4.10 | 68.3875 | 4.10 0.00 | 100.00 | o
R T
£i: LR V-RA D-fRA R-3EL F-RK 0-R#k. LRA. LR, LK. LK.

s=="{

i ———

(Y4
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A% g Koml R B 4 A i
No. Name of Test Items Shack
XA RIS Aft
#a | maps ol b | RBEAMe | ggipy|Mpes | de
%5 Garmnls St;.:us RE FF%d R Vit A FF24 w1, JE | Mass Loss | Residual 3)@?\
Sample P Mass ocv Mass oCcVv oCcVv Other
No lg Y /g % 1% 1% Event
001 | oyeoit®t 1 6s.3587| 4.10 | 68.3529 | 4.10 0. 01 100.00 | o
WO AR
002 | oyepoiin® | 68.3996 | 410 | 68.3934 | 4.09 0. 01 99.76 | o
003 | oyt | es.4203| 410 | 68.4245 | 4.10 0. 01 100.00 | ©
WO A2 T
004 | oy puni it ol 687139 410 | 687117 | 4.09 0. 00 99.76 | o
005 | excruiiit ool 684387 410 | 68.4369 | 410 0. 00 100.00 | o
SCYCHEA % 9 5
006 | gsereparriaet | 68.4359 | 4.10 | 68.4340 | 4.09 0. 00 99.76 | o
007 | gsoreponriot o | 684394 410 | 68.4342 | 4.10 0.01 100.00 | o

25CYCHEAs A HL

008 | ssrepiriirolh | -68.4536 | 4.10 | 68:4502 | 4.09 0. 00 99.76 | o
009 | poernit 1685917 410 | 68.5856 | 410 0. 01 100.00 | o
010 | ssererriire® | 68.3875| 410 | 68.3817 | 4.10 0. 01 100.00 | o

j\ g This space intentionally
T left blank

£ix: L-iR V-IRA D-ARAR R-2RE F-RK 0-LR. LRA. LK. LA, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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ik 5 BRI B 4 A bl

No. Name of Test Items External short circuit
Houhs Fronk A Ao R @R B . HEI 2
Sample No. Sample Status Max. ExtemﬁICTemperatme Other Event

001 1ﬂéur:1ﬁ\/l\fh!lfud 102. 1 0

Loz 1CY(1LE511A1'? fﬁ:ﬁ-ged 105.3 0

T

003 1c&-'é€??f. 1y flL;zllligerl 107.5 0

004 lCYéngfllnl‘:i\rfﬁclllllged 105.6 O

005 IL\(!‘C]\-ElIJll‘j\jh:{f‘},td 104. 4 i

006 LOKC Forty shavged 110.9 0

007 1C\’éfgﬂﬁ;{ﬁfﬁﬁgod 108. 4 0

008 ICY(I‘CEE;RI\/J’\fh:Eged 107. 6 O

403 JGC‘\zg(;tlﬁj\jh;%ged 109. 2 0

010 zacngnrf.fff#ftlfgm 106. 9 0
LR %8 This space intentionally left

blank

HiE: D-FRIR R-B F-AL K O-LMik. ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

-y

r

5
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) 6 KRR B 4 AR S il
No. Name of Test Items Impact
Hobhs HORA REAHEHZE AR
Sample No. Sample Status M. Extern/a%:Tempera[ure Other Event
ol l('Yltg‘\;;)?? (:9{:1;21?;1 ty 22.4 0
013 lL‘YI((T“; 10%5 (m!:l ty 22.5 0
o4 LCHC 508 Capacity 22.3 0
016 W 34 [211()21(1;1 ty 22.3 0
017 ™ 2%1?;!?1: y 22.5 0
018 25CHC 50% Capacity 2.4 0
020 25CYC 508 Capcicy 22.5 0
DA 1 This space intentionally left

blank

Hik: D-fiEAK F-A2 K O-RMIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

| W e
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5 7 AR B L AR st il S HEL
No. Name of Test [tems Forced discharge
#‘Rﬂ%"‘;— *’f’ﬂ“’ﬂ'bk?& .}j:-/f@,l,'{—'_,g
Sample No. Sample Status Sfienr B

021 LCYC 1&"({?71%)\'“ {(I?iﬁsi(c?argr d 0

022 1eYC 1&261?%%?@%9(1 0

023 1CYC lfgl?lC]?Lfrl}z}{tlI{f‘dlg(rl 0

024 1CYC ll'rlricl{b %i?cﬁn‘god 0

025 1CYC ﬁﬁ?ﬁ%?i?cfm‘gml o

026 1CYC llgi}'ﬁu;;iﬁifi){cﬁﬂ1'g0(l 0

027 1CYC llfl?l(lT:E ﬁiﬁfcilif‘argecl 0

028 1CYC ll[i}lcl? Tﬁfghuarged 0

029 1cYC lrcuyﬁjwh ?ﬁ@i rged o

030 LCYC ll{:ler lljy??ifirl?’arged O

031 2smfr2 Séflri% %ijfc?fargud 0

032 25(‘,\"55[555 fﬁi){rﬁu-gml 0

033 25(tvfgSlgm?%{ﬁiﬁ.mm O

034 25{Z\’(?i%ﬁ?%i?cfat'ged 0

035 25(7\'[:'2:3[:( L?l(l? %iﬁi'l#al'gt’(l 0

036 251'\'[.725;?1(‘1% fé:iﬁgcllﬁial'gc‘cl O

037 :35(1\’(12551\.'1C1T-ﬁ§1b§c|||11argml 0

038 25cvc?5151‘flcl%ﬁiji:lrlil:-god 0

039 25( T\'(?ig.i:’l(‘l%fibjcl#at'ge(l 0

040 255\’(? Slsgl’lcla);}'iﬁibfcjllllargml 0

Hik: D-fRAR F-AL K 0-FALfRIR. LA K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

i\, W I

=y

A WY
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